PARTS DIAGRAM & PARTS LIST

AN N N NN NN N N N NN N N N NN N N N N N N N N N N N N NN N N N NN N N N N N N N N N NN N N N NN N N N N N NN N N N N A R RN R R RN A

ENDURA 55 - 55 LBS THRUST - 12 VOLT - 36”/42” SHAFT

This page provides Minn Kota® WEEE compliance disassembly instructions. For more information about where you should dispose of
your waste equipment for recycling and recovery and/or your European Union member state requirements, please contact your dealer or
distributor from which your product was purchased. Tools required, but not limited to: flat head screw driver, Phillips screw driver, socket

set, pliers, wire cutters.

Endura 55 Parts Diagram

RevM 12/17

ECN 38215

Part #2064974

©2018 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 23



PARTS DIAGRAM & PARTS LIST

Endura 55 Parts List

NN N S N N N N N N N N N N S N N N N N N N N N NN N NN N N N N N NN N N N N N N N N N N N N N N N N N N N NN N N N A A R RN R R RN

Assembly Part # Description Quantity Item Part # Description Quantity
A 1378170 | PROPELLER KIT (INCLUDES 23-26) 1 25 2053101 | NUT — NYLOC 5/16 1
BRACKET & HINGE ASSEMBLY (INCLUDES
B 2171818 | 30747 ( 1 26 2092600 | DRIVE PIN 1
c 2771910 gg‘)‘\CKET SR ELT MELLDES S0, 52 1 *30 | 2061910 | BRACKET 1
D 2097085 | MOTOR ASSEMBLY 12V 3.62 5SPC FW 36” 1 31 2060510 | HINGE PIN 1
E 2097086 | MOTOR ASSEMBLY 12V 3.62 5SPC FW 42” 1 &8 2061300 [ SCREW — CLAMP 2
F 2888460 | SEAL AND O-RING KIT 1 *33 2011710 [ WASHER — CLAMP 2
g 2881300 %CTREW — CLAMP, WASHER, RETAINER ) 34 2063605 | PLASTIC T-BAR 1
35 2062706 | T-BAR SPRING 1
Item Part # Description Quantity 36 2067201 | BLACK TILT LEVER 1
1 2-100-121 | ARMATURE ASSEMBLY 12V 3.62 FW 1 37 2061810 | PLASTIC HINGE 1
2 140-010 | RADIAL BEARING 1 38 2037301 | HINGE BUSHING 2
3 788-015 | RETAINING RING 1 39 2062800 | SNAP-IN TENSION BLOCK 1
4 2-200-101 | CENTER HOUSING ASSEMBLY 1 10 2011385 | SCREW — TENSION/KNOB I
2-300-196 | BRUSHEND HOUSING ASSENBLY 3.62 1 41 | 2060515 |TILTLEVERPIN 1
5 BRUSH END HOUSING ASSEMBLY 3.62 2 2061520 | DEPTH COLLAR 1
2-300-195 | Spe0 47 1
43 2011365 | SCREW — COLLAR/NEW KNOB 1
0 200 101 | PLATNEND HOUSING ASSENBLY 1 44 2050609 | LEADWIRE 10 GA SPADE TERM 1
7 144-049 | FLANGE BEARING (SERVICE ONLY) 1
3 w8003 st 1 45 2020702 | SPADE TERMINAL 10GA. 2
9 | 830-006 | SEALWSHIELD 1 46 | 2076300 | TIEWRAP 2
10 | 188-036 | BRUSHASSEMBLY 2 47 | 2062515 | CONTROL BOX !
11 725050 | BRUSH RETENTION — PAPER TUBE 1 48 2060215 | CONTROL BOX COVER !
12 738036 | BRUSH PLATE WITH HOLDER 1 49 2065704 | DECAL COVER ENDURA G2 55 1
13 975-040 | TORSION SPRING ) 50 2064028 | SWITCH — FWD/REV 5 SP 1
14 337-036 | GASKET 1 51 2033401 | SCREW — #10-24 X 1-3/4 1
15 701-008 | O-RING 2 52 2013110 | NUT — 10-24 HEX 1
16 701-081 | 0-RING 1 53 2012100 | SCREW — #8-18 X 5/8 6
17 830-007 | SCREW — #8-32 2 54 2990919 | INNER HANDLE ASSEMBLY 1
18 830-042 | THRU BOLT #10-32X8.83 2 55 2060405 | HANDLE PIVOT 1
19 990-067 | WASHER — STEEL THRUST 1 56 2012102 | SCREW 1
20 990-070 | WASHER — NYLATRON 2 57 2990928 | OUTER HANDLE ASSEMBLY 1
2 2032046 | COMPOSITE 36” COMPOSITE TUBE 1 58 2060009 | FRONT BEARING 1
2032047 ] COMPOSITE 42 COMPOSITE TUBE 1 59 2882726 | BALL DETENT, RTNR SPRNG ASM KIT 1
23 2091170 | POWER PROPELLER 3-5/8” 1
24 2151726 | WASHER — 5/16 STD SS 1

® This part is included in an assembly and cannot be ordered individually.

A Not shown on Parts Diagram.

24 | minnkotamotors.com

©2018 Johnson Outdoors Marine Electronics, Inc.




MOTOR WIRING DIAGRAM

AN N N NN NN N N N NN N N N NN N N N N N N N N N N N N NN N N N NN N N N N N N N N N NN N N N NN N N N N N NN N N N N A R RN R R RN A

ENDURA
Switch
o E
z 3|
e}
. & Black
Red+ \Ule==o]Y
White
Yellow
Black-
Red B+ Black B-
= | Motor
+ —_

12 Volt Deep Cycle
Marine Battery

NOTICE: This is a multi-voltage diagram. Double-check your motor's voltage for proper connections. Over-Current Protection

Devices are not shown in this illustration.

©2018 Johnson Outdoors Marine Electronics, Inc. minnkotamotors.com | 13



	ENDURA TRANSOM-MOUNT TROLLING MOTOR USER MANUAL
	INTRODUCTION
	Thank You
	Registration
	Serial Number
	Motor Information
	TABLE OF CONTENTS
	SAFETY CONSIDERATIONS
	WARRANTY
	KNOW YOUR BOAT
	FEATURES
	INSTALLATION
	Handle Installation
	Motor Installation

	BATTERY & WIRING INSTALLATION
	Boat Rigging & Product Installation
	Conductor Gauge and Circuit Breaker Sizing Table
	Selecting the Correct Batteries 
	Additional Considerations
	Connecting the Batteries
	12 Volt Systems


	MOTOR WIRING DIAGRAM
	Endura

	USING & ADJUSTING THE MOTOR
	Stowing the Motor
	Additional Adjustments
	Adjusting the Depth of the Motor
	Adjusting the Steering
	Controlling Speed & Direction with the Tiller
	Adjusting the Bracket


	SERVICE & MAINTENANCE
	Propeller Replacement
	General Maintenance
	Troubleshooting
	For Further Troubleshooting and Repair

	COMPLIANCE STATEMENTS
	Environmental Compliance Statements
	WEEE Directive
	Disposal
	FCC Compliance
	Industry Canada Compliance
	Environmental Ratings

	PARTS DIAGRAM & PARTS LIST
	Endura
	Endura Parts Diagram
	Endura Parts List


	NOTES
	ENDURA PROPULSEUR ÉLECTRIQUE À MONTAGE SUR ARCASSE MANUEL DE L’UTILISATEUR

	INTRODUCTION
	Merci
	Enregistrement
	Numéro de Série
	Information sur le Moteur

	TABLE DES MATIÈRES
	CONSIGNES DE SÉCURITÉ
	GARANTIE
	CONNAISSEZ VOTRE BATEAU
	CARACTÉRISTIQUES
	INSTALLATION
	Installation de la Poignée
	Installation du Moteur

	INSTALLATION DES BATTERIES ET DU CÂBLAGE
	Gréement de L’embarcation et Installation du Produit
	Tableau des Dimensions de Gabarit des Conducteurs et Disjoncteurs
	Comment Sélectionner une Batterie Adéquate
	Autres Points à Considérer
	Comment Raccorder la Batterie
	Systèmes de 12 Volts


	SCHÉMA DE CÂBLAGE DU MOTEUR
	Endura

	UTILISATION ET RÉGLAGE DU MOTEUR
	Arrimage du Moteur
	Réglages Supplémentaires
	Réglage de la profondeur du moteur
	Réglage du gouvernail
	Contrôle de la Vitesse et de la Direction avec le Tiller
	Réglage du support


	SERVICE ET ENTRETIEN  
	Remplacement de l’Hélice
	Entretien Général
	Dépannage
	Pour d’Autres Services de Dépannage et de Réparation

	DÉCLARATIONS DE CONFORMITÉ
	Déclaration de Conformité Environnementale
	Directive DEEE
	Élimination
	Conformité FCC
	Conformité aux Normes d’Industrie Canada
	Cotes Environnementales

	SCHÉMA DES PIÈCES ET LISTE DES PIÈCES
	Endura
	Diagramme des pièces du Endura
	Liste des pièces du Endura


	REMARQUES



